WHEELS

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION NUMBER F47  F47C  KIOO

16.000 - WHEELS

Wheel (with Knob Type Cover Retainer) ....cecesssassascssa. 201149 5 5 5
Wheel (with Spring Clip Type Cover Retainer) ....ssssssssss 201809 5 5 5
Mut, 1/2" - 20 Hx, Spec. B.H. ThT. +vvressvesensenseares 201160 0 10 10
Nut, 172" _ 20 Hx. Spec. LiH. THT. scvucascanssnasnssssss 201181 10 10 10

16.002 - FRONT WHEEL HUB AND DRUM

Hub amd Drum, Right .ccsiisenssscssrsnsnscssssssssssnannsssrs 201152 1 1 1
Hub and Drum, Left ..csiecnarsacasaassnnana el leta el ele e = = e el=(eTn 201153 1 1 1
Flatwasher, 3/4" x 1 11/16" x 1}8“ Spcc ............... 201166 2 2 2
Nut, 3/4" = 16 Hx. 8l. LEt. suvecnanaas F AR A A SRR EE R AR 436 2 2 2
Cottor Piﬂl II,JFEHH 11;2" R R I S I A 341 2 2 2

16.006 - FRONT WHEEL BRAKE DRUM

Drum, RBight and Left ..essevssvsarrnirnarsanssnansarnnnnsnss 201156
Bolt, 1/2" - 20 x 1 7/16" 8pec. R.H. Thr. .c.cavaresrsas 201158
Bolt, 1/2" - 20 x+1 7/16" Spec. L.H. ThT. suvcsnnsrsas=a: 201159

£hoth b
&R e
L

16.010 - FRONT WHEEL BEARINGS

Bearing Cone, INDAY . ..caersresessansrsrrsnserssisdossdssas 201163 2 2 2
Bearing Cup, INNET ..sciesassss e TnTa )T a il mn (o Tal el (a1 n Ta e n e e n mlm e L0 2 2 2 2
Bearing Cone, OUber ..i.sesssssassssassstssrnssnsnsnnasnanns 201165 2 2 2
Bearing Cup, DULET ..cacesrvorsrsassnasrrarraronamedsmestssss 201164 2 2 2
il MOCEY Aaao0oaoef0oana0n0oe onatoo0o0noD o aot e ot ae 000 201167 2 2 2
Cap, Grease .......... SOnAOOOR0D el e e a o a e u e a alalale el ata uie s eiaTstalad e AL L 2 2 2
16,020 - REAR WHEEL HUE AND DRUM
Hub and Drum, Right ....ccciiccicssscsssasssssscnsasannasss 201154 1 1 1
Hub and Drum, Left ....ceccesrascscnssnnnnnsa o PG O P e 201155 1 1 1
13 Canooo oot onn o 0onoonn oo 0 oo oo o e oo T esssarecss 200374 2 2 2
Flatwasher, 1 1}3”" x 1 15{16” X 1/B" Bpec. .seoeavesseas. 200376 o 2 2
Fut, 1" = 14 ....... alnfa s afals]nlals tatata)atta fulatoln fa afolain =t eke o e e R SO T 2 2 b
Cotter Pin, 1/8" x 1 1f2" ........................ PRI 341 2 2 2
16.022 - REAR WHEEL BRAKE DRUM
Dr1-..m.| Right ﬂ.nd Iﬂrt ol R R R d R R RE R RR RS R E SRR 20115? 2 2 2
Bolt, 1/2" - 20 x 1 7/16" Spec. R.H. Thr. ..ovvenrer-... 201158 5 5 5
Bolt, 1/2" - 20 x 1 7/16" Spec. L.H., Thr. ..uveccncoesss 201159 5] 5 5
16,026 - WHEEL HUEB COVER 4
Cover, Red Lettering ... 1a 2015;0 4 - =
Cover, Red Lettering ...fWheels with Knob Type Retainers<.. 201808 - - 4
Cover, Not Lettered .... .. 202548 4 4 4
Cover, Black Lettering ........|Wheels with Spring J....... 201811 - - 4
Cover, Mot Lettered sssarassIClip Type Retainersl.....s. 202547 4 4 4
Clip, Bpring ...ovrsrrpmncssasanss el e e e e o o e Sy P 202681 a5 25 25
R AT R et a faTa fa e a e la o fnn alnn/ain v afale| nials]atn;adnlan)n nyeingelnin s ie;n;unialalsir s B oL ] 25 25 25
[T TS

-70-




WHEELS

PART QUANTITY
GROUP NO. NAME, and PART DESCRIPTION NUMBER F47  FATC  KI0O
16.030 - SPARE WHEEL MOUNTING BRACKET
B e L e ot e e al= ale FaTels afalalelnlels infain fufn ats ol e|nlale Llele]ele s asn o alula s)s (&l . 200543 1 1 1
Bolt, 1/4" - 20 x 5/8" Hx, Hd. .,eeuvmsrecanaanas e (elelete s 257 2 2 2
Flatwasher, 1/4" L. sasscsesasesrnnarsasnssssnannas elaks 344 2 2 2
Lockwasher, 1/4" Med. ...eeveuvcron- oy e Yelaratas latatats e tatgeln 180 2 2 2
Hut’ 1_."’4“ -ED I-Ix- w d kR R R R R FEFERFEFEEE S EEE R L 203 2 z 2
Elamp L IR L B RE BE BB B BE BE B BN B BN BE R BN B B UM B BE BN BN B N B B L R BN BN CBE RE B CEE R B B B R B R L R L EDDE"i& 1 l 1
I AT O L TR e SR Sl e e e S 437 1 1 1
FRAME
17,000 - FRAME
Frﬂme @k R R Ea AW U S I I R L E R R IR R I I I YRR TR R BB B BB SR B B EHGHBG 1 1 1
17.010 - FRAME CROSSMEMEER NO, 2
Crossmember, used up to Serial F47=1697, K100-1834 ..sss4.. 202763 1 - 1
Crossmember, used after Serial F47-1697, K100-1834 ........ 200981 1 1 1
BOT L, 5/16 g g i/ 2 i For S H e o o o (oo o oo im e e o ot d44 8 B 8
Lockwasher, 5/16" Med. cuwvarssccrrassascarsasnsnnnnnsss 240 8 a8 &
Nak, S/LG" = Bd X, umimmennansessenennsns saalssasesnsses 159 8 -] 8
17.020 - FRONT SHOCK ABSORBER SUFPORT :
Support, used up to Serial F47-1602, K100-1604 .......v.... 202587 2 - 2
Support, used after Serinl F47-1602, K100-1604 ,...cccecces 202588 2 2 2
SHEET METAL—FENDERS, HOOD, DUST PANS, ETC,
18.000 - FRONT FENDER
Fandar i {rhEres. Suedqs fogs nea o geao. 110 - F e e ... 200607 1 1 -
Fender, Left ....:. I I e 200608 1 1 -
Fender, Right cveecevesaesas alalalats: alalalnlafetalalalals o als aialtalule n alnin]stslel Ra QLo 0T - - 1
Fendar, Laft .....iicicicanscnasssssracsaassnnncascnsssnnsns 2S0TBO2 - - 1
Flatwasher, 5/16" LE. eceeassass ot wla e w0 300 14 14 14
Lockwasher, 5/16" Med, ........ to Body Pillarf......-.- 240 14 14 14
Mut, 5/16" = I8 HX. «vaasacsnsn ate e s 205 14 14 14
Lockwasher, 5/16" Med, ........ A e * ........ 240 4 4 4
Ry B = Y TR Boaoocto00s } g SLLEC N S 189 4 4 4
Bolt, 518" - 18 x 11/16" Hx. Hd., ., 1 o 397 a2 o o
Flatwasher, 5/16" Sm. ........eeecesfp _t? o A 225 g GRS o Rl
Lockwasher, 5/16" Med. suveeeesecans it L) Y 240 2 2 2
Bolt, 1/4" - 20 x 1/2" Hx, Hd, .....ccna- Fele eizte 179 12 12 12
Bolt, 1/4" - 20 x 1/2" Truss Hd. ....... to & nlatelels 398 2 2 B
Flatwasher, 1/4" Sm, vassess fRRAIALOD] 0 0 as v 243 12 12 12
Lockwasher, 1/4" Med. .oasscsnrsassnsnas| Grille |ecessa 120 14 14 14
Nut, lfd“ = AIAHT . o alaiaisaisle st sae atale aaaa s 0 e wb e oL A 203 14 14 14
Bolt, 5/16" - 18 x 11/16" Hx. Hd. ... eTetate 397 8 8 B
Flatwasher; T/16" Lg. -csee-ss H14E ala Bt e to SaTal e 319 8 =] 8
Flatwasher, 5/16" LE. sscevsevaauunes Splash Shield|.... 300 B 3 8
Lockwasher, 5/18" Med., .i.evesvsanaas PP 240 B a3 8
Anti-Squeak, (to Body Plllar)......ccueurennassasnsnnarassas 201806 14 14 14
Anti-Squeak, (to Splash Shield)..vieuuas AR = L £ &2 10 2 2 2
Insulator,{(to Body Pillard....u.eivcaceacecanas s Valalata ¥y futalahe . 200501 b o 2
Litha B UBk

16
17
18



	kfpm120070.jpg
	kfpm120071.jpg

